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The physical and mechqnical properties of the noturql stone
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DOGAL TASLAR TEKNOLOJiSi LABORATUARI
NATU RA L STON E TECH NO LOGY LABQRATO RY

, P:11 l. rpitr, gii n [i r, 32260, I spa rta, Tii rkiye
west C0mpus, Cunur, TR32260 tsporto, Turiev

Firmanrn Adr ve Adresi
Firm Nome and Address

Numunelerin Adl ve Tarifi:
Samples Nome and tdentity

Numunelerin Kabul Tarihi:
The Dote of Sample Receipt

Rapor Tarihi:
The Date of Report

Numune Teslim gekli
Reception of Somple

Adalya Mermer San, Tic. A,g"
Organize San. Bolgesi l_,Cad. No:19
Dogemealtr ANTALyA

Limra (Limestone)
Lymro

27.Q7,201,8

1.7.08.201.8

Firma tarafrndan kargo ile gonderildi,
The somples were sent by the Company.

ilgili standartlara uygun olarak yaprlmrg deney sonuglarr, bu raporun ilerleyen sayfalarrndaverilmi5tir. Sonuglar, sadece deneyi yaprlan numuneye aittir.
The experimental results made in accordonce with the relevant stqndqrds are given in the foilowing pogesof this report. The results betong to the tested somples only.

Bu rapor, hazlrlayan laboratuvartn yazrlr izni olmadan krsmen kopyalanrp go$altrlamaz. imzasrz ve
m tihtirstiz raporla r gege rsizd ir.
This test report shall not be reproduced other than in fu!! except with the written permission of theloboratory. Test reports without signature ond sear are not varid.
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DOGAL TASLAR TEKNOLOJiSi LABORATUARI
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Firma Adl
Firm Name

Numune Adl
Somple Name

Adalya Mermer San. Tic. A.g.

Limra (Limestone)
Lymro

Tarih : 7t / Oe /ZOIS
Dote

Rutubet/ Moisture, % : 50_55

Dog. Dr. Nay'migENGUN
Deney Sdrumlusu

ilzellik I property Standart
Standord

Test kogulu
Test

condition

Deney sayrsr

Number of
f€sfs

En krigiik
Lowest

2397
(14s.6)

6,51

En biiyiik
Highest

Ortalama
Averoge\1vr uuur yoguntuK (Kg/m',

B u I k s pecific g rov ity/ B u I k
density (lb/fP)

ASTM

c97-15 6 2482
( 1s4. e)

242L t37
(151,2 t 1.9)

nactmce su emme (%)
Water absorption by volume
(Open porosity)(%)

ASTM

c97-L5 6 8,84 7.95 r 0.80

Airrlrkga su emme (%)
Water obsorption by weight (%)

ASTM

c97-Is 6 2.62 3.69 3.29 !0.37
Basrng dayanrmr (Mpa)
Co m press ive stre ngth ( pS t )

ASTM

c1_70 - 17
Dry 6

34,3
(4e7s)

60.2
(8724)

52.0

| / 5451

Basrng dayanrml (Mpa)
Compressive stre ngth ( pS t)

ASTM

cr70 - !7 Wet o
39.5

(s294)Sertlik (Mohs)
Hardness (Mohs) 4 3.0 3.5

11.5

3.2 t 0.3
Attnma oayanrmr (Ha)*
Abrosio n res isto nce ( H o ) 

*
ASTM

c24L - L5
urv A 10s 

I

11.2 10.3*Bu denev EN 14157 ctandrrd,n-
gevrilmigtir.

p,,,'r) vts d)agtqaKt reTeranslar kullanrlarak ASTM C241 standardrna
*This test wos carried o g b EN L4 erted to AsrM c24L stondord using the foilowing references.' l' Qobanoglu' s'B' c sments on of wide wheer (capon) test as ,.i.r"n.. abrasion test methodfor building Stones,, on and Bui B 15L (2e17)319_330.

of Natural Stone Abrasion Resistance Values Determined
edings of The 9th Int. Marble and Naturalstones Congress

Prof. Dr. Serv

Responsible of Test
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